

IYU SAILCLOTH CO., LTD.

3F. -5, No. 179, Sec. 4, New Taipei Blvd., Xinzhuang Dist., New Taipei City, Taiwan.

TEL: (886) 2-85219693 FAX: (886) 2-85218384

TEST REPORT

Test Report Date : June. 19, 2021

	Item No	Colour	Thickness (mm)	Width (inch)	Weight (g/m ²)	Tearing Strength (lb)		Tearing Strength (N)		Testing Speed (mm/min)	Tensile Strength				Elongation (inch)				1%		
						Warp	Fill	Warp	Fill		Warp	Fill	45°		10lbs	25lbs	50lbs	100lbs	lb	N	
1	161HPE	Black	0.22	57	161	3.61	3.70	16.06	16.46	200	300.11	350.26	221.72	lb	Warp	0.044	0.103	0.220	0.648	36.13	160.7
						3.50	3.66	15.57	16.28		1334.89	1557.97	986.20	N	Fill	0.031	0.074	0.170	0.644	43.19	192.1
						3.46	3.74	15.39	16.64						45°	0.091	0.251	2.123	3.297	18.57	82.6